OMRAB ENG. CO.

(-

Participation in Creation of Value

\’i/ Omrab . co.

v General Contractor
Since 1988

INNOVATIVE

ONE-STOP SOLUTION

It is through expertise of management i

Engineering Co. has a commendable re
The pride that we share in our achiever
exemplary water works project solutior
Water care is our reason for being.

NYPROFIE



ABOUT OMRAB

OMRAB Engineering Co. is a private corporation, incorporated in 1988. We are an experienced, top-grade, and
qualified EPCF General Contractor who provides a broad range of engineering designing, procurements, as well
construction services, and project co-financing mainly in water and wastewater treatment sectors and especially in
drinking water supply, to clients in international markets, inclusive of Middle-Eastern, CIS, and African countries,
[...]
Pipeline from Pump Station, Electrical & Mechanical utilities of the Station. This pump
station was furnished by 18 multistage centrifugal pumps with total capacity of 120,000 m?
per day, surge protection system, telemetry and control system and also the Irrigation Pipe-
line Network.

In this project most hydro electromechanical equipment supplied from the west of Europe
and Iran well known partners and suppliers such as Siemens, Mouell (Germany), Pumpiran,
Mirab and LMI (Iran).




-
WATER & ENVIRONMENT PROJECTS

PERSIAN GULF COASTAL CITIES WATER TREATMENT PLANT
TOTAL CAPACITY OF 388,800 m*/d

OMRAB Eng. Co.
UNDER OPERATION SINCE 2008 INNOVATION

Persian Gulf Coastal Cities Water Treatment Plant

Client: Fars Regional water Company

Consultant: Mahab Ghods

Location: Behbehan city- Khozestan Province- Iran
Type of Project: PC

Scope of Works

Design & Engineering, Procurement, Installation of Mechanical, Electrical & Instrumentation
Control Equipments of water Treatment plant with a total capacity of 388,800 m?*/day. The
presses treatment is Conventional Treatment including a Flash mixing unit, Flocculation &
Sedimentation ( Pulsator unit ), Gravity sand filter and Gas chlorination System.

Main suppliers & Partners consists of:

Blower: Robuschi (Italy)

Vacuum Pump: Deraedt (Belgium)

Valves: Belgicast (Spain), ERHARD (Germany)

Dosing pumps: Sera (Germany)

Chlorination system: Alldos (Germany)

Gear box: Alldos (Germany)

Electrical panels: Siemens (Germany)

Mimic: Mauell (Germany)

Instrumentation: Endress + Hauser (Germany), Siemens {Germany)

PLC: Siemens (Germany)




N
WATER & ENVIRONMENT PROJECTS

JEBEL AWLIA CITY WATER TREATMENT PLANT

TOTAL CAPACITY OF 68,000 m*/day

OMRAB Eng. Co.

UNDER OPERATION SINCE 2008 INNOVATION

Jebel Awlia City Water Treatment Plant - ; ==

Client: Khartoum State Water Corporation (KSWC)- Sudan
Consultant: SANES Consulting Company

Location: Jebel Awlia, Sudan

Type of Project: E.P.C

Scope of Works

In 2005 a contract was awarded to Omrab for Design, Engineering, Procurement and
Installation of Mechanical, Electrical, Instrument Equipments and Control System of Jebel
Owlia water treatment plant with total capacity of 68,000 (m*/day). The treatment Process:
Conventional Treatment includes Intake Pump station unit, Flash mixing unit, Flocculation &
Sedimentation (Pulsator unit), Gravity Sand filter, Gas Chlorination, Chemical, Final Pump
Station and Control System. Main suppliers & Partners consists of:

Pumps: Bombas Ideal (Spain)

Dosing System: Alldos (Germany)

Instrument: Endress + Hauser (Germany)

Electromotor: Siemens (Germany)

PLC: Siemens (Germany)

Electrical: Siemens (Germany)

Chlorination System: Alldos (Germany)

Pulsator fan: De-Raedt (Belgium)

Valve & Actuator: Ebro (Germany)




-
WATER & ENVIRONMENT PROJECTS

KARAJ CITY WATER TREATMENT PLANT

TOTAL CAPACITY OF 43,200 m3/d

UNDER OPERATION SINCE 2006

Karaj City Water Treatment Plant

Client: West Tehran Regional Water Company
Consultant: RayAab

Location: Karaj city - Karaj province - Iran
Type of Project: EPC

Scope of Works

The scope of work includes Design & Engineering, Procurement, Installation & Erecting of
Mechanical, Electrical & Instrumentation Equipments & Construction of water Treatment
plant with total capacity of 43,200 m*/day. The process treatment is Conventional Treatment
including a Flash mixing, Flocculation & Sedimentation (Pulsator unit), gravity sand filter and
Gas chlorination System. Main suppliers & Partners consists of:

Pump: Pumpiran, Berkeh (Iran), Lowara (Italy)

Valves: EBRO (Austria), Mirab, LMI, Farab (Iran)

Blower: Dresser (U.K.)

Vacuum Pump: De Raedt (Belgium)

Dosing Pump: Alldos (Germany)

Chlorination sys: Alldos (Germany)

Instrument: Endress+Hauser (Germany)

Electromotor: ABB (Germany)

Compressor: Airmec (Italy)

PLC: Siemens (Germany)



-
WATER & ENVIRONMENT PROJECTS

KARVAN PUMP STATION PROJECT
TOTAL CAPACITY OF 34,560 me/day

—
—
o\

OMRAB Eng. Co.
UNDER OPERATION SINCE 2003 INOVATION

Procurement, Construction, Installation and Commissioning
of Karvan Pump Station Project

Client: Isfahan Regional water Authority Company
Consultant: Isfahan Regional water Authority Technical Office
Location: Isfahan Province, Iran

Type of Project: P.C

Scope of Works

In 1997 OMRAB was awarded two contracts for Procurement of Mechanical & Electrical
Equipment and Construction of Gordian No. 2 pump station.

This project was accomplished in 2 years.

Scope of works includes Construction of Pump Station, Sedimentation Basin, Transmission
Pipeline from Pump Station, Electrical & Mechanical utilities of the Station. This pump sta-
tion was furnished by 18 multistage centrifugal pumps with a total capacity of 120,000 m?
per day, surge protection system, telemetry and control system and also the Irrigation Pipe-
line Network.

In this project most hydro electromechanical equipment was supplied from west of Europe
and Iran well known partners and suppliers such as Siemens, Mouell (Germany), Pumpiran,
Mirab and LMI (Iran).




-
WATER & ENVIRONMENT PROJECTS

MIANDARBAND WATER SUPPLY, TELEMETERY & CONTROL PROJECT

TOTAL CAPACITY OF 172,800 m3day R
l ﬁd,—‘ﬁ : @ A .-| L | _“_:u L e i'..—-;&ll Lol
33 _ Ff 0 g '

< k. g |
feent 2ol "‘P@-’ﬁwt R < {_I.

~1 h =h8 > r""'
- 4 = f engiral 20 ; o

OMRAB Eng. Co.
UNDER OPERATION SINCE 2002 INN_(lVATION

-4

Supplying Mechanical, Electrical, Instrument & Control Equip-
ment of Pump Station, Telemetery & Control System in Mian-
darband, Kermanshah

Client: West regional water company
Consultant: Mahab Ghods Consulting Engineer
Location: Kermanshah, Iran

Type of Project: P.C.

Scope of Works

In 2001 OMRAB was awarded a contract for procurement and construction of a pump sta-
tion Project in Miandarband, Kermanshah city.

Scope of waorks includes Design, Installation& Furnishing pump station by 24 high pressure
multi stage centrifugal pumps with a total Capacity of 172,800 (m?/day) with surge protec-
tion System, Telemetery & Control system.

In this project most of hydro electromechanical equipment was supplied from the west of
Europe well known partners and suppliers such as Endress-Hauser, Siemens, Motorola (Ger-
many) and Pumpiran (lran).




-
WATER & ENVIRONMENT PROJECTS

KHOY CITY WASTE WATER TREATMENT PLANT PROJECT

TOTAL CAPACITY OF 51,840 m?/day

OMRAB Eng. Co.
UNDER OPERATION SINCE 2001 INNOVATION

Supplementary Works of Procurement and Installation of
Khoy Waste Water Treatment Plant Equipment

Client: West Azerbaijan Water and Waste water Company
Consultant: Faraz Ab Consulting Enghneer

Location: Khoy, West Azerbaijan Province, Iran

Type of Contract: P.C

Scope of Works

In 2001 OMRAB was awarded a contract for procurement and Installation of Khoy city
wastewater treatment plant Mechanical & Electrical Equipment.

This project was accomplished in 10 months.

Scope of works includes procurement, installation and commissioning of mechanical, elec-
trical and installation of mechanical & electrical equipment of waste water treatment plant
with total a capacity of 51,840 m?*/day.

Process Description:

The treatment process has been designed based on a conventional treatment system
including screening, aerated lagoon with surface aerator, sedimentation lagoon, disinfection
by gas chlorination system.

In this project most hydro electromechanical equipment was supplied from the west of
Europe well known partners and suppliers such as Omrab (Iran) and Rossi (Italy).

= A




-
WATER & ENVIRONMENT PROJECTS

MARAND CITY & SUBORDINATE CITIES WATER SUPPLY PROJECT

TOTAL CAPACITY OF 86,400 m®/day

OMRAB Eng. Co.
CONVENTIONAL TREATMENT PROCESS II\[OVATlON

Marand City and Subordinate Cities Water Supply From Aras
River Project

Client: East Azerbaijan Regional water Authority
Consultant: Abran Consulting Engineer
Location: Marand, East Azerbaijan, Iran

Type of Contract: E.P.C

Scope of Works

In 2008 OMRAB was awarded a contract for Engineering services, Procurement and Con-
struction of the Marand City water Treatment Plant. This project is under construction.
Scope of works includes Design and Engineering, Procurement, Construction, Installation of
Mechanical, Electrical and Instrumentation Equipment, commissioning, Experimental and
Educational Operation.

Water Treatment is a Conventional Treatment Including a pre-Clarification unit, flocculation
and sedimentation (Pulsator unit), Gravity sand filter, Gas chlorination System with a total
capacity of 86,400 m*/day.




-
WATER & ENVIRONMENT PROJECTS

MARY CITY WATER TREATMENT PLANT

TOTAL CAPACITY OF 103,680 m¥d

. . . OMRAB Eng. Co.
First Presence in CIS Countries INNOVATION

Mary City Water Treatment Plant

Client: Ministry of Macro - Economic of Republic of Turkmenistan
Location: Mary City, Turkmenistan
Type of Project: E.P.C

Scope of Works

In 1997 a contract was awarded to Omrab for Design & Engineering, Procurement, Installa-
tion of Mechanical, Electrical & Instrumentation & Control Equipments & Construction of a
water Treatment with a total capacity of 103,680 (m?/day). This Project was the first pres-
ence of omrab in CIS countries. The treatment Process consists of Intake Unit, Pre sedimen-
tation unit, Flash mixing unit, Flocculation & Sedimentation (Pulsator unit), and Gravity Sand
filter. Gas Chlorination System, Treated water pump station unit, Control System.

Main suppliers & Partners consists of:

Raw water Pump: EMU (Germany)

Dosing Pump: Dosapro milton Roy (France)

Instrument: Endress + Hauser (Germany)

Electromotor: Siemens (Germany)

Mimic: Mauell (Germany)

Pulsator fan: De-Raedt (Belgium)



-
WATER & ENVIRONMENT PROJECTS

MASHHAD WASTE WATER TREATMENT PLANT - KHINARAB

TOTAL CAPACITY OF 83,000 m*/day

OMRAB Eng. Co.
ASBR TREATMENT PROCESS INNOVATION

Design, Procurement and Installation of No. 5 Mashhad City
(Khinarab) Wastewater Treatment Plant Project

Client: Mashhad water & Wastewater Company
Consultant: Pars Ab Tadbir Consulting Engineer
Location: Mashhad, Iran

Type of Project: E.P.C

Source of Financing: Islamic Development Bank (IDB)

Scope of Works

In 2010, OMRAB as a member of the Joint venture was selected as an E.P.C. contractor for
the Mashhad No. 5 wastewater treatment plant which Islamic development bank (IDB) pro-
vided the loan for the Project. OMRAB responsibilities include Design of process, civil, me-
chanical, electrical, control and instrumentation aspects of the project as well the as Supply,
manufacture, inspection, factory test and transportation of the equipment to project site,
installation, pre-commissioning, commissioning, trial operating of plant, operation and
training of the staff. The proposed treatment process employs an advanced-continuous SBR
process, with an average capacity of 83,000 (m*/day), and the maximum hydraulic capacity
of 7,200 m3/h, corresponding to a population of 430,000 PE. A state of the art technology,
ASBR, patent of Premiertech-Aqua (Canada) is the heart of the process in this treatment
plant which has In-depth, long-term expertise allowing for cost effective advanced second-
ary biological treatment in a single step. It’s a process permitting 98% removal of BOD5 and
TSS as well as nitrification, de-nitrification and phosphorus elimination to meet all of the
physical, chemical, and microbiological requirements of WHQ, EPA, and environment pro-
tection standard organization of Iran or equal to irrigation in irrigation seasons, and dis-
charge to the river in other seasons. Integrated semi-expert control/monitoring PLC-based
program makes it possible to deal with all plant operating conditions — independently of
operator availability or skill level in this plant. Other units of the treatment systems are an
inlet lift station, mechanical coarse and fine screens, Aerated grit chamber, gravity belt filter,
aerobic digester and belt filter press. The sludge treatment facility has the capability of
classified stabilized sludge disposal.

v

u



WATER & ENVIRONMENT PROJECTS

MASHHAD WASTE WATER TREATMENT PLANT - KHINARAB

TOTAL CAPACITY OF 83,000 m*/day




-
WATER & ENVIRONMENT PROJECTS

MEYMEH CITY PUMPING STATION PROJECT

TOTAL CAPACITY OF 129,600 m*day

OMRAB Eng. Co.
UNDER OPERATION SINCE 2005 INNOVATION

Procurement & Construction of Meymeh City Pumping Sta-
tion

Client: Isfahan Regional water Authority

Consultant: Ray Aab Consulting Engineer 1) i
Location: Meymeh City - Kashan Province - Iran _ ! ’J’I'
Type of Contract: P.C /

Scope of Works

In 2003 OMRAB was awarded a contract for Procurement, Construction, Installation and
Commissioning of Meymeh city pumping station. This project accomplished during 16
month. Scope of works includes Procurement, Installation and Furnishing of Pump station by
4 Split Case Pumps with total Capacity of 129,600 m3/day, Surge Protection System.




-
WATER & ENVIRONMENT PROJECTS

BANDAR ABBAS CITY WATER TASTE & ODOR REMOVAL

TOTAL CAPACITY OF 224,640 m3d
1 ’-W‘ e |
il m’ 3 .-I"ﬁ‘ 4:\ T’ﬁ..—l-

ﬁ

-

i

OMRAB Eng. Co.

TASTE & ODOR REMOVING BY OZONE GAS INNOVATION

Bandar Abbas City Water Taste & Odor Removal pieie

Client: Hormozgan Regional Water Company
Consultant: Mahab Ghods

Location: Bandar Abbas City- Hormozgan province- Iran
Type of Project: EPC

Scope of Works

Remaval of taste& Odour from Bandar Abbas potable water by injection of Ozone gas with
a total capacity of 224,640 m*/day. The process treatment is Removal of taste & Odour from
Bandar Abbas potable water by injection of Ozone gas including 4x1 0 (kg/hr) Ozone
generators, drying air system, Compressed air generator& H,0, dosing system.

Main suppliers & Partners consists of:

Compressor: Atlas Copco (UK)

Ozone Generation: Trailigaz (TRAILIGAZ OZONE)

Mimic: Mauell (Germany}

H202 Dosing System: Sera (Germany)

Electrical Panels: Siemens (Germany)

Transformer: Iran Transfo (Iran)




-
WATER & ENVIRONMENT PROJECTS

PARS ABAD WATER TREATMENT PLANT PROJECT

TOTAL CAPACITY OF 52,000 m*/day

=155 S foiwE
—r-.£=-,._i'_".. il

OMRAB Eng. Co.

INNOVATION

UNDER OPERATION SINCE 2000

Design, Procurement and Construction of Pars
Abad-e-Moghan Water Treatment Plant

Client: East Azerbaijan & Ardabil Regional Water Authority Company
Consultant: Abran Consulting Engineer

Location: Pars Abad, East Azerbaijan, Iran

Type of Project: E.P.C

Scope of Works

In 1997 OMRAB was awarded a contract for the design, procurement and construction of
the Pars Abad e Moghan Water Treatment Plant.

This project was accomplished in 3 years.

Scope of works includes: Design, Procurement, Construction of civil works of Plant, Installa-
tion of Mechanical, Electrical, Instrumentation and Control (1&C) of Plant with total capacity
of 52,000 m?/day.

Pracess of treatment has been designed based on a conventional treatment system which
includes an intake pump station. flash mixing unit, flocculation unit, sedimentation unit,
gravity sand filter, gas chlorination system and control system.

In this project most hydro electromechanical equipment was supplied from the west of
Europe well known partners and suppliers such as EMU, Endress-Hauser, Siemens, Mouell
(Germany) and Hibon (France).




L
WATER & ENVIRONMENT PROJECTS

PARS NO.1 WATER PUMP STATION PROJECT

TOTAL CAPACITY OF 19,000 m/day

OMRAB Eng. Co.
UNDER OPERATION SINCE 2002 INNOVATION

[F

Procurement & Construction of Pars 1 Pump Station and
Transmission Pipeline

Client: Pars National Argo-Industry and animal husbandry Company
Consultant: Yekom Consulting Engineer

Location: East Azerbaijan, Iran

Type of Contract: P.C

Scope of Works

In 2001 OMRAB was awarded a contract for Procurement, Construction, Installation and
Commissioning of Pars 1 pump station and transmission pipeline.

This project accomplished during 1 year. |-—i
Scope of works includes Procurement, Installation, Commissioning and Construction of civil '
works and 3km water transmission Pipeline (DN: 1400 mm). This Pump station was
furnished by 14 multistage high Pressure Pumps with total capacity of 19,000 m?/day.